EPA-600/2-77-211 |
November 1977 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and appilication of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research

Environmental Protection Technology

Ecological Research

Environmental Monitoring

Socioeconomic Environmental Studies

Scientific and Technical Assessment Reports (STAR)
[...]
Control systems . . . . . . . . . .
Algorithm development . . . . . . .

6. Computer Operation of Pilot Plants . . .

Physical-Chemical system . .
Three-Stage activated sludge system

References . . . . . . .« « v . v v i e e v e e e

-

iii

iv

Vi

vii

viii

~J

14

14
16

32

32
36

40



Number

10

11

FIGURES

EPA-DC Pilot Plant 'physical-chemical system' .

EPA-DC Pilot Plant '"three-stage activated sludge system"

IBM System/7 configuration

Information Transfer System . . . . . . . . . . . . . .

Control algorithm structure for effluent pH regulation of
the lime clarification, recarbonation and nitrification

subsystems

Mass-proportional chemical feed control . . . . . . . . .

~Dissolved oxygen control loop .

Dissolved oxygen under automatic control
Flow compensation for dissolved oxygen control
Chlorine dosage ratio versus flow rate

Three-stage activated sludge system diurnal flow pattern

vi

-

Page

10

12

19

26

28

29

31

35

37



TABLES

Number
1  Physical-Chemical Control Systems .

2  Three-Stage Activated Sludge Control Systems

3  Physical-Chemical System Operating Conditions .

4  Physical-Chemical System Removal Efficiencies .

5 Three-Stage System Removal Efficiencies .

vii

Page
15
15
33
34

38



ACKNOWLEDGEMENTS

The assistance and cooperation of the operating staff at the EPA-DC Pilot
Plant is gratefully acknowledged. We are particularly indebted to Luis
Gutierrez and Ralph Bernstein of IBM, Robert B. Samworth of the Department of
Environmental Services, and Thomas A. Pressley of the U.S. EPA who contributed
significantly to the data collection, algorithm development, and process
simulation.

viii



SECTION 1

INTRODUCTION

The Municipal Environmental Research Laboratory, Cincinnati, Ohio,
and the District of Columbia Department of Environmental Services (DES),
conducted pilot studies of advanced wastewater treatment of municipal waste-
water at the Environmental Protection Agency - District of Columbia (EPA-DC)
Pilot Plant. The pilot work evolved into studies of two basic treatment
approaches; one approach consists of physical-chemical processes; the other,
of advanced biochemical processes.

The unit processes within these approaches have been combined into
various treatment systems able to remove carbon, phosphorous, and nitrogen
from wastewater. The unit processes may be represented by two basic
treatment systems, physical-chemical treatment of raw wastewater! and three-
stage activated sludge treatment? of primary effluent. The pilot studies
have provided design data while demonstrating water quality and systems
reliability.

Automated process control and automatic data acquisition represented
an important part of the research effort. The stringent objectives of
product quality sought from the advanced systems mandated good process
monitoring and operations.

The DES and EPA engaged International Business Machines Corporation
(IBM) to provide a flexible, sensor-based, computer system for research on
data acquisition, alarm monitoring, and process control of the various
advanced wastewater treatment systems in the pilot plant.

The principal goal of the study was the development of digital
algorithms to control various processes and operations in the physical-
chemical three-stage activated sludge systems. In cooperation with the pilot
plant staff, IBM developed3 the computer-control programs for the physical-
chemical system from analog and manual data provided by the pilot plant
staff testing and evaluation of the digital control system was performed by
the pilot plant staff after completion of the software. Subsequent software
for the physical-chemical operations in the biological system were developed
and tested by the pilot plant .taff.



SECTION 2

CONCLUSIONS

The operation of physical-chemical and selected processes within the
thrée-stage activated sludge systems under digital control represented the
first successful digital computer control of wastewater treatment systems for
the removal of organics, phosphorus, and nitrogen. The computer operated
physical-chemical and advanced biological systems produced more than 95
percent removal of organics, 98 percent removal of phosphorus and 90 percent
removal of the total nitrogen. The brief performance studies, however, did
not reveal any significant difference in the performance of physical-chemical
treatment under manual, analog or digital control or the three- stage activated
sludge treatment under manual-analog or digital control.

The successful development of digital control in this study employed
different approaches in the design of twelve control algorithms for the two
treatment systems. In the physical-chemical system, three control loops
employed flow proportional (feed-forward) control algorithms for sludge
wasting from both lime clarification and recarbonation and for FeClz addition
in recarbonation. The lime and CO, feeds in the clarification process used
flow-proportional (feed-forward) proportional-integral (feedback from pH
error) algorithms. The digital control of breakpeint chlorination (Cl, and
pH) employed a digital model of manual operation. Generally, the model
provided satisfactory control of the complex process with the exception that
large step changes in flow produced slow control recovery.

In the three-stage activated sludge system, three control loops also
employed flow-proportional control algorithms for FeClz addition in modified
aeration and methanol and alum addition in denitrification. A mass propor-
tional (feed-forward) control algorithm using nitrate concentration and
process flow was developed as an alternate control strategy for methanol
addition. With little diurnal variation in the nitrate concentration, the
mass proportional algorithm did not exhibit any advantage over the flow-
proportional for control of methanol addition. The digital control of
dissolved oxygen in modified aeration and the pH in nitrification employed
flow-proportional proportional-integral algorithms using the D.0. or pH
error for feed-back. Abrupt changes in flow or in reactor solids concentra-
tions produced oscillation in the D.0. control loop. Reducing the process
gain and filtering the signal from the D.0. sensor produced effective control.

The digital control usually produced the smallest variation from control
setpoint. While the short performance tests of this study did not reveal
significant process quality or chemical consumption differences between



control methods, the improved control to setpoint in the digital approach
indicated a potential for minimizing chemical consumption.

The computer exhibited a gradually increasing down time and eventually
failed. Corrosion of the electrical terminals within the computer revealed
a need for protecting the computer from the corroding atmosphere of the
wastewater treatment plant.



SECTION 3

RECOMMENDATIONS

To fully assess and compare the capabilities of analog, digital, and
manual control approaches for continuous production of appropriate quality
water, full scale demonstrations should be supported. Long-term operation,
with careful data acquisition is needed to assess the statistical effective-
ness of the control approaches for minimizing the chemical and energy
consumption and for increasing systems reliability.

Existing sensors for measurement of organics, phosphorous and nitrogen,
should be improved for full time on line monitoring. The improvements needed
include reduction of lag time, reduced maintenance and improved precision
and sensitivity.

Long term operation is needed to develop experience data on maintenance
of process sensors and control equipment within the wastewater plant
environment.

If automated control technology is the answer to reliable product
quality, training manuals should be prepared to provide the knowledge
necessary for the operation and maintenance of these control systems.

Finally specification on sensing devices should be developed to reduce
control system fallures through improper selection of sensors.



SECTION 4
EXPERIMENTAL SYSTEMS
PHYSICAL-CHEMICAL TREATMENT

In the pilot studies, the basic physical-chemical system (Figure 1)
consists of screening, two-stage (high pH) lime precipitation with recarbona-
tion, dual-media filtration, breakpoint chlorination, and downflow granular
carbon adsorption. The complete system was designed for a nominal capacity of
189 m /day (50,000 gpd) with a flow controller which could impress a diurnal
variation of 4:1 maximum to minimum flow.

In the first stage of the lime precipitation process, raw wastewater,
powdered Ca0 at a dosage of approximately 300 mg/l, and recycled solids were
rapidly mixed and then flocculated in a turbine mixed flocculator. The lime
increased the wastewater pH to approximately 11.5 and precipitated bicarbonate,
phosphate, and magnesium ions from the water. The magnesium hydroxide that
was formed at the high pH flocculated the organic solids and mineral precipi-
tates which were removed after flocculation in a rectangular settler.

The limed water, after sedimentation, flowed through an open channel to
recarbonation, where carbon dioxide was added in a turbine mixed recarbonation
tank. The CO, reduced the wastewater pH from 11.5 to approximately 9.5 and
precipated the excess calcium ions added in the liming stage. Five mg/l of
ferric ions were also added in the recarbonation tank to form the flocculant
Fe(OH)z. The water was flocculated in a turbine mixed flocculation basin and
then settled.

In each stage of the two-stage clarification process, settled solids were
recycled from the bottom of the settler at a flow rate equal to 10 percent
(empirically determined) of the average influent flow to the reactor to
provide nuclei for chemical precipitation. The solids balances in the slurry
pools of the settlers were maintained by wasting solids at a flow rate equal
to approximately 1.5 percent of the influent flow.

The overflow from the second-stage settler was pumped to a distribution
box ahead of two filters. It then flowed by gravity through the dual-media
filters to remove the residual narticulates. Each filter was packed with
0.61m (24 inches) of 0.5 mm ci.l above 0.15 m (six inches) of 0.45 mm sand.

After filtration, the wastewater was chlorinated to oxidize the ammonia
to nitrogen gas. In this reaction, the chlorine formed hypochlorous acid
which oxidized the ammonia first to monochloramine and then to N, gas. A base
was required to neutralize the HC1l produced by the chlorination Treactions.



FIRST STAGE CLARIFICATION RECARBONATION
Cal

co ;

I
I
BELT ‘
|
I
|

SCALE  FLow P PH
ot + TO
Sg@‘ggg-* FILTERS
REACTOR
CONTRQL <7 CONTROL
VALVE I
SLUDGE :
TANK },%%5 , PROBE
CONTROL 2 CONTROL
VALVE |
FILTRATION !
Dp |
Fow|  BREAKPOINT CHLORINATION | ADSORPTION
! i
NH
! 3 cl, conc|
IFLOW CONC, pH 2 |
—_ J EFFLUENT

CONTROL
Ap : VALVE

d,

Figure 1. EPA-DC pilot plant "physical-chemical system."



The breakpoint occurred in the reaction when the NH,-N concentration was

reduced to zero. At this point, free available chlOorine was detected and the
total residual chlorine was minimized.

The chlorine demand depended upon the ammonia and nonammonia chlorine
demand and the desired amount of free residual chlorine in the wastewater.
For the Washington, D.C. lime clarified raw wastewater, the Cl:NH3~N dosage
weight ratio was approximately 9:1. Breakpoint chlorination was maintained
using a Kenics static mixer with 21 mixing elements and 1.6 seconds average
detention time. The rapid mixing, a controlled pH of approximately pH 7 and
a low free residual chlorine concentration which favors oxidation to Nj
minimized the undesirable production of nitrogen trichloride and nitrate.

After a l-minute chlorine contact time, the flow from the chlorination
process was pumped through downflow granular carbon columns with a detention
time of approximately 30 minutes to remove most of the soluble residual
organics. The carbon also removed the residual total chlorine from the
breakpoint process.

The waste solids from the physical-chemical treatment system were
thickened and classified with a centrifuge into carbonate (centrifuge cake)
and non-carbonate solids (centrate). The centrifuge cake was recalcined to
produce Ca0 and COp, for reuse in the clarification process. The centrate
was dewatered by pressure filtration. These solids handling options while
tested in the pilot plant were not routinely operated at the pilot scale and
were not automated. During the automation study, recalcined lime, however,
was used with digital pH control operating the lime feeding system.

THREE-STATE ACTIVATED SLUDGE TREATMENT

The basic three-stage activated sludge system (Figure 2) consisted of
modified aeration, nitrification, denitrification, and filtration. The
system was designed for a nominal capacity of 189 m3/day (50,000 gpd) with
a flow controller which impressed a diurnal variation of 2.1:1 minimum to
maximum flow. Primary effluent was pumped to the modified aeration reactor
which consisted of three completely mixed passes of equal size. Compressed
air was supplied through perforated PVC pipe diffusers and the dissolved
oxygen levels in each stage were manually maintained between @ and 2 mg/l.
Ferric chloride was added to the third pass of the reactor. The effluent
was discharged to a circular peripheral feed clarifier. Recycle solids were
returned at a constant percentage of influent flow.

The effluent from the modified aeration clarifier was pumped to the
second biological system for ni.rification. The nitrification reactor
consisted of four complete mix passes operated in series. Air was supplied
independently to each pass and the dissolved oxygen was manually maintained
between 0.5 and 4.0 mg/l. A dry lime feeder was located above the first pass
and lime was automatically (analog) fed to maintain the desired effluent pH.
The effluent from the reactor flowed to a circular center-feed clarifer and
recycle solids were returned from the clarifier to the reactor at a constant



MODIFIED AERATION

FeCI3
D.0O. D.0. PUMP
FLOW 1 1
PRIMARY — PASS | PASS | PASS
S
CONTROL T
VALVES AR
| PROBE
AIR CONTROL
VALVE
CaO  SCREW
am NITRIFICATION
/I
/ /pH
e PASS | PASs PASS PASS
FLOW ! ! ! !
7 T T f 7 CONTROL
AR AR AIR AIR VALVE
*SLUDGE LEVEL
TANK PROBE
DENITRIFICATION -
METHANOL —_— ALUM A CONTROL
VALVE
HPUMP MIXERS
row [ 5 I g ==
— PAss | Pass PASS | PASS
i 2 3 4
NO3
CONC.

*AlLL WASTE MECHANISMS
WERE MANUALLY ACTIVATED

Figure 2.
sludge system."

AIR

Y CONTROL
VALVE

*SLUDGE
TANK

T0
NITRIFICATION

T0
DENITRIFICATION

FILTRATION
AP
FILTER
TEFFLUENT
Ar

EPA-DC pilot plant '"three-stage activated



rate. Methanol was pumped to the effluent from the nitrification clarifiex
and the process flow as sent to the denitrification reactor.

The denitrification reactor consisted of four, covered, mechanically
stirred tanks of equal size operated in series. The tanks were covered to
exclude oxygen transfer from the air. The effluent from the denitrification
reactor then flowed directly into a singly, aerated, completely mixed chamber
in order to strip nitrogen gas from the water and to oxidize any excess
methanol leaving the denitrification reactor. Alum was also added to this
chamber for residual phosphorus removal and solids flocculation. Following
aeration, the effluent flowed to a circular center-feed clarifier. Recycle
solids were returned from the clarifier to the denitrification reactor at a
constant rate of flow. ~

Effluent from the denitrification clarifier flowed to a splitter box,
where it was equally divided before flowing to a dual-media and multi-media
filter. The dual-media filter consisted of 0.30 m (12 inches) of 0.6 to
0.7 mm sand overlain by 0.61 m (24 inches) of 1.2 to 1.4 mm coal. The
multi-media filter consisted of 0.08 m (3 inches) of 0.2 to 0.35 mm ilmenite
overlain by 0.23 (9 inches) of 0.4 to 0.5 mm sand overlain by 0.2 m (8 inches)
of 1.0 to 1.1 mm coal overlain by 0.41 m (16 inches) of 1.5 to 1.6 mm coal.